Parts List

Ersatzteilliste I\—YUX bk

Piéces détachées VERTURE 18

Parts # Description

Button Head Screw M2x6mm (Hex Socket/10pcs)
Cap Head Screw M2.5x10mm (Hex Socket/10pcs)

120298
107890
160810
160811
160812
160813
160814
160815
160816
160817
160818
160820
160821
160822
160823
160824
160825
160827
160829
160830
160831
160832
160833
160834
160837
160838
160839
160860
160861
160862
160863
160864
161175
161176
161177
161178
161179
161180
161182
161184
161185
161186
161187
161188
161189
161190
161191
161192
161193
161194
161195
161196

Chassis Rail Set

Axle Housing Set

Steering Spindle & Hub Set

Shock Tower & Chassis Brace Set
Servo Mount Set

Skid Plate & Battery Mount Set
Suspension Link Set

Centre Transmission Gear Box Set
Centre Drive Shaft Set

Differential Spool/Input Gear Set (28/11T)
Centre Gear Box Shaft Set
Transmission Gear Set

Gear Shift Linkage Set

Front CVD Drive Shaft Set

Rear Drive Shaft Set

Complete Bushing Set (Venture18)
Battery Strap

HPI TF-706 Transmitter

HPI RF-706 Receiver

HPI SRL-706 3-in1 ESC/RX/LED Controller
HPI SD-01WR Micro Servo (Water-Resistant/6.0V/1kg/Plastic Geared)

Micro Crawler Motor 55T (180 Size)

Female JR to Male PicoBlade Servo Adaptor
Plazma 7.4V 600mAh 10C LiPo Battery Pack

7.4V USB LiPo Balance Charger

HPI SD-02MGWR Micro Servo (Water-Resistant/6.0V/1.5kg/Metal Geared)

RL-700 LED Light Control Unit

FLX18-1621-3500KV Outrunner Brushless Motor
FLX18-3S20-WP Flux Crawler ESC with XT-30

Qil-Filled Shock Set V2 (Assembled/4pcs)

TP. Button Head Screw M1.4x6mm (10pcs)

TP. Button Head Screw M1.7x5mm (Hex Socket/10pcs)
Button Head Screw M1.7x5mm (Hex Socket/10pcs)
Button Head Screw M1.7x7mm (Hex Socket/10pcs)
Button Head Screw M1.7x10mm (Hex Socket/10pcs)
Button Head Screw M2x4mm (Hex Socket/10pcs)
Button Head Screw M2x10mm (Hex Socket/10pcs)
Button Head Screw M2x16mm (Hex Socket/10pcs)
Button Head Screw M2x26mm (Hex Socket/10pcs)

Flat Head Screw M1.7x6mm (Hex Socket/10pcs)

Lock Nut M2 (Black/4pcs)

Lock Nut M2.5 (Black/4pcs)

Pin 1x5mm (Hex Socket/10pcs)
Pin 1.5x6mm (Hex Socket/10pcs)
M3x5x0.2 Shim (10pcs)

Top Hat Bushing 4x3.4mm (4pcs)
Pivot Ball 4x6.8mm (10pcs)

Pivot Ball 4x4.8mm (10pcs)

Ball Stud 4x8mm (10pcs)

Double Ball Stud 4x14mm (2pcs)

51




Exploded View Vue éclatée
Explosionszeichnung EHRHE VENTURE18

-
o
=
e
©
B

121191

veL9L — O
/ 918091

121191 —N9

018091 —

@

61191  8XZW-HE-dL

D S
118094 \@
N

~
/

YXG TN-HE-dL
61191
/

8L8|09L

918091

v61L9L
/

4 I
> >
2L, d
J o

[3,]
[

52




— 160864 N 24160827 - Complete Bushing Set (Venture18) 161179

mamm| 8:3/&&
a

160817

160822 V&N&/\
<

~
23x6x2.5mm

0
.
i
5
=
i
=

N
161189 2,
160821 0 @m @@ <

aomm X 2 N 161178
160822 ~

@ 7 $3x6x2.5mm
@ 2
% N 160822
Nz @@m
¥22x5x2.5mm {aZ2 <

~

\ 160822
S — 161189

160817 o ¥ . _

@ @aomﬁ %\N
> | 180821

Q | 160823 \J& b
| 160822 ‘_/ 160823
2#3x6x2.5mm 160823

W

160819

PIN 1.5X10mm PIN 1.5X10mm %

PIN emxaaa\\\\.\m.. \

N—
160816 — Tesrze £
3:8|% 3@: )|
P

TP-BH-M2.5X4 ﬂw&
> E\\ 161178

160814 mv 161195 @u nl\ e
| ¥ A F4xTx2.5mm
161190 /688 161190 \ @ P4 160811 @
@ AN 7 161178 © *5XBX2.5 o P
o
Al

0 o 181102 160816 / \ A
- \@ \\\\\QJ - ¥#8x12x3.5mm 160812 / ® .“Jw
axuxm.maa.\.‘ 2 )
s @ aomﬁg J @

|
d

/ 160825
,% 160812 & @m@ _ ®| W5X8X2.5
~N
Mld- h 161192 160811 {rl xmhﬂ%mommo
,c ~ N D
e 120298 )
O o 2¥3x6x2.5mm
S ok
> _ﬁ ao%\m 160812
/

(o)) \@ m#l/ 161178

w M4x7x2.5mm .,W/Q Jm\

S 120298 \IU I ~

< iz 161178 _ @
S m 161190 |
Q N 160814
> (7] 161178 160811
s S
9.9 ,
AOu .% E @ 16119
== 161192 — & 0 @
QQ N0
a a %%160827 - Complete Bushing Set (Venture18) 120298 — h _

160814

6

55

54




